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seanron Las. FCC RF Test Report Report No. : FG402403M

Software Version: 23.06.1602

FR1 N66 ANT2 (Other PA)

LTE Band: 2, LTE BW: 20M, LTE ARFCN: Mid

Transmitter Conducted Output Power And EIRP, (GT - LC)= -0.18dB

NR Band|SCS |BandWidth| Arfcn |Freq(MHz) Modulation RB P%?I:‘;l(lgtBer:) EIRP(dBm)| EIRP(W)
66 | 15 30  |345000| 1725 |DFT-s-OFDM PI/2 BPSK|80@40| 23.88 23.70 0.2344
66 | 15 30  |345000( 1725 |DFT-s-OFDM Pl/2 BPSK| 1@1 23.57 23.39 0.2183
66 | 15 30  |345000| 1725 |DFT-s-OFDM PI/2 BPSK|1@158|  23.79 23.61 0.2296
66 | 15 30 [345000( 1725 DFT-s-OFDM QPSK  [80@40|  23.92 23.74 0.2366
66 | 15 30 [345000( 1725 DFT-s-OFDM QPSK | 1@1 23.45 23.27 0.2123
66 | 15 30 |345000( 1725 DFT-s-OFDM QPSK [1@158|  23.71 23.53 0.2254
66 | 15 30  |345000| 1725 | DFT-s-OFDM 16 QAM (80@40|  23.07 22.89 0.1945
66 | 15 30 [345000| 1725 | DFT-s-OFDM 16 QAM | 1@1 19.45 19.27 0.0845
66 | 15 30  [345000| 1725 | DFT-s-OFDM 16 QAM [1@158|  23.02 22.84 0.1923
66 | 15 30  |345000| 1725 | DFT-s-OFDM 64 QAM (80@40|  18.88 18.70 0.0741
66 | 15 30 [345000| 1725 | DFT-s-OFDM 64 QAM | 1@1 21.14 20.96 0.1247
66 | 15 30  [345000| 1725 | DFT-s-OFDM 64 QAM |1@158|  21.51 21.33 0.1358
66 | 15 30  |345000| 1725 | DFT-s-OFDM 256 QAM [80@40|  19.47 19.29 0.0849
66 | 15 30 [345000{ 1725 |DFT-s-OFDM 256 QAM | 1@1 19.51 19.33 0.0857
66 | 15 30  |345000| 1725 |DFT-s-OFDM 256 QAM [1@158|  19.46 19.28 0.0847
66 | 15 30 |345000( 1725 CP-OFDM QPSK  [80@40|  22.61 2243 0.1750
66 | 15 30 |345000( 1725 CP-OFDMQPSK | 1@1 22.05 21.87 0.1538
66 | 15 30 [345000( 1725 CP-OFDMQPSK  |1@158| 22.36 22.18 0.1652
66 | 15 30  |349000| 1745 |DFT-s-OFDM PI/2 BPSK|80@40|  23.93 23.75 0.2371
66 | 15 30  |349000| 1745 |DFT-s-OFDM Pl/2 BPSK| 1@1 23.71 23.53 0.2254
66 | 15 30  |349000| 1745 |DFT-s-OFDM PI/2 BPSK|1@158|  23.96 23.78 0.2388
66 | 15 30 |349000| 1745 DFT-s-OFDM QPSK  [80@40|  23.98 23.80 0.2399
66 | 15 30 [349000 1745 DFT-s-OFDM QPSK | 1@1 23.77 23.59 0.2286
66 | 15 30 [349000 1745 DFT-s-OFDM QPSK [1@158|  21.14 20.96 0.1247
66 | 15 30  |349000| 1745 | DFT-s-OFDM 16 QAM (80@40|  22.76 22.58 0.1811
66 | 15 30 [349000| 1745 | DFT-s-OFDM 16 QAM | 1@1 20.17 19.99 0.0998
66 | 15 30  |349000| 1745 | DFT-s-OFDM 16 QAM [1@158|  21.76 21.58 0.1439
66 | 15 30  |349000| 1745 | DFT-s-OFDM 64 QAM (80@40|  18.40 18.22 0.0664
66 | 15 30  |349000| 1745 | DFT-s-OFDM 64 QAM | 1@1 21.44 21.26 0.1337
66 | 15 30 [349000| 1745 | DFT-s-OFDM 64 QAM |1@158|  21.58 21.40 0.1380
66 | 15 30  [349000| 1745 | DFT-s-OFDM 256 QAM [80@40|  19.36 19.18 0.0828
66 | 15 30  |349000| 1745 |DFT-s-OFDM 256 QAM | 1@1 19.49 19.31 0.0853
66 | 15 30  |349000| 1745 |DFT-s-OFDM 256 QAM [1@158|  19.78 19.60 0.0912
66 | 15 30 |349000| 1745 CP-OFDM QPSK  [80@40|  22.55 22.37 0.1726
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seanron Las. FCC RF Test Report Report No. : FG402403M
66 15 30 349000| 1745 CP-OFDM QPSK 1@1 22.39 22.21 0.1663
66 15 30 349000| 1745 CP-OFDM QPSK 1@158 22.52 22.34 0.1714
66 15 30 353000 1765 |DFT-s-OFDM PI/2 BPSK|80@40 23.96 23.78 0.2388
66 15 30 353000 1765 |DFT-s-OFDM PI/2 BPSK| 1@1 23.82 23.64 0.2312
66 15 30 353000 1765 |DFT-s-OFDM PI/2 BPSK|1@158 24.01 23.83 0.2415
66 15 30 353000| 1765 DFT-s-OFDM QPSK |80@40 24.02 23.84 0.2421
66 15 30 353000 1765 DFT-s-OFDM QPSK | 1@1 22.91 22.73 0.1875
66 15 30 353000 1765 DFT-s-OFDM QPSK |1@158 24.04 23.86 0.2432
66 15 30 353000 1765 DFT-s-OFDM 16 QAM (80@40 20.33 20.15 0.1035
66 15 30 353000 1765 DFT-s-OFDM 16 QAM | 1@1 20.12 19.94 0.0986
66 15 30 353000 1765 DFT-s-OFDM 16 QAM [1@158 20.26 20.08 0.1019
66 15 30 353000 1765 DFT-s-OFDM 64 QAM (80@40 18.65 18.47 0.0703
66 15 30 353000 1765 DFT-s-OFDM 64 QAM | 1@1 20.03 19.85 0.0966
66 15 30 353000 1765 DFT-s-OFDM 64 QAM [1@158 21.71 21.53 0.1422
66 15 30 353000 1765 DFT-s-OFDM 256 QAM |80@40 19.62 19.44 0.0879
66 15 30 353000 1765 DFT-s-OFDM 256 QAM | 1@1 19.71 19.53 0.0897
66 15 30 353000 1765 DFT-s-OFDM 256 QAM |1@158 19.66 19.48 0.0887
66 15 30 353000 1765 CP-OFDM QPSK 80@40 22.56 22.38 0.1730
66 15 30 353000 1765 CP-OFDM QPSK 1@1 22.48 22.30 0.1698
66 15 30 353000 1765 CP-OFDM QPSK 1@158 22.68 22.50 0.1778
66 15 5 342500| 1712.5 |DFT-s-OFDM PI/2 BPSK| 1@1 23.59 23.41 0.2193
66 15 5 342500| 17125 DFT-s-OFDM QPSK | 1@1 23.81 23.63 0.2307
66 15 5 342500| 17125 | DFT-s-OFDM 16 QAM | 1@1 22.87 22.69 0.1858
66 15 5 349000 1745 |DFT-s-OFDM PI/2 BPSK| 1@1 23.67 23.49 0.2234
66 15 5 349000| 1745 DFT-s-OFDM QPSK | 1@1 23.97 23.79 0.2393
66 15 5 349000| 1745 DFT-s-OFDM 16 QAM | 1@1 22.92 22.74 0.1879
66 15 5 355500| 1777.5 |DFT-s-OFDM PI/2 BPSK| 1@1 23.87 23.69 0.2339
66 15 5 355500| 1777.5 DFT-s-OFDM QPSK | 1@1 23.90 23.72 0.2355
66 15 5 355500 1777.5 | DFT-s-OFDM 16 QAM | 1@1 23.14 22.96 0.1977
66 15 10 343000\ 1715 |DFT-s-OFDM PI/2 BPSK| 1@1 23.60 23.42 0.2198
66 15 10 343000 1715 DFT-s-OFDM QPSK | 1@1 23.70 23.52 0.2249
66 15 10 343000 1715 DFT-s-OFDM 16 QAM | 1@1 22.91 22.73 0.1875
66 15 10 349000 1745 |DFT-s-OFDM PI/2 BPSK| 1@1 23.80 23.62 0.2301
66 15 10 349000| 1745 DFT-s-OFDM QPSK | 1@1 23.93 23.75 0.2371
66 15 10 349000| 1745 DFT-s-OFDM 16 QAM | 1@1 22.87 22.69 0.1858
66 15 10 355000 1775 |DFT-s-OFDM PI/2 BPSK| 1@1 23.67 23.49 0.2234
66 15 10 355000 1775 DFT-s-OFDM QPSK | 1@1 23.81 23.63 0.2307
66 15 10 355000 1775 DFT-s-OFDM 16 QAM | 1@1 22.71 22.53 0.1791
66 15 15 343500| 1717.5 |DFT-s-OFDM PI/2 BPSK| 1@1 23.62 23.44 0.2208
66 15 15 343500| 1717.5 DFT-s-OFDM QPSK | 1@1 23.66 23.48 0.2228
66 15 15 343500| 1717.5 | DFT-s-OFDM 16 QAM | 1@1 22.79 22.61 0.1824
66 15 15 349000 1745 |DFT-s-OFDM PI/2 BPSK| 1@1 23.78 23.60 0.2291
66 15 15 349000| 1745 DFT-s-OFDM QPSK | 1@1 23.74 23.56 0.2270
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66 15 15 349000| 1745 DFT-s-OFDM 16 QAM | 1@1 22.84 22.66 0.1845
66 15 15 354500| 1772.5 |DFT-s-OFDM PI/2 BPSK| 1@1 23.92 23.74 0.2366
66 15 15 354500| 1772.5 DFT-s-OFDM QPSK | 1@1 23.96 23.78 0.2388
66 15 15 354500 1772.5 | DFT-s-OFDM 16 QAM | 1@1 22.92 22.74 0.1879
66 15 20 344000 1720 |DFT-s-OFDM PI/2 BPSK| 1@1 23.60 23.42 0.2198
66 15 20 344000 1720 DFT-s-OFDM QPSK | 1@1 23.70 23.52 0.2249
66 15 20 344000 1720 DFT-s-OFDM 16 QAM | 1@1 22.74 22.56 0.1803
66 15 20 349000 1745 |DFT-s-OFDM PI/2 BPSK| 1@1 23.78 23.60 0.2291
66 15 20 349000| 1745 DFT-s-OFDM QPSK | 1@1 24.03 23.85 0.2427
66 15 20 349000| 1745 DFT-s-OFDM 16 QAM | 1@1 22.95 22.77 0.1892
66 15 20 354000 1770 |DFT-s-OFDM PI/2 BPSK| 1@1 23.90 23.72 0.2355
66 15 20 354000 1770 DFT-s-OFDM QPSK | 1@1 24.01 23.83 0.2415
66 15 20 354000 1770 DFT-s-OFDM 16 QAM | 1@1 23.04 22.86 0.1932
66 15 25 344500| 1722.5 |DFT-s-OFDM PI/2 BPSK| 1@1 23.69 23.51 0.2244
66 15 25 344500| 17225 DFT-s-OFDM QPSK | 1@1 23.75 23.57 0.2275
66 15 25 344500| 17225 | DFT-s-OFDM 16 QAM | 1@1 22.93 22.75 0.1884
66 15 25 349000 1745 |DFT-s-OFDM PI/2 BPSK| 1@1 23.95 23.77 0.2382
66 15 25 349000| 1745 DFT-s-OFDM QPSK | 1@1 24.08 23.90 0.2455
66 15 25 349000| 1745 DFT-s-OFDM 16 QAM | 1@1 23.23 23.05 0.2018
66 15 25 353500| 1767.5 |DFT-s-OFDM PI/2 BPSK| 1@1 24.04 23.86 0.2432
66 15 25 353500| 1767.5 DFT-s-OFDM QPSK | 1@1 24.01 23.83 0.2415
66 15 25 353500| 1767.5 | DFT-s-OFDM 16 QAM | 1@1 23.14 22.96 0.1977
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seanron Las. FCC RF Test Report Report No. : FG402403M
Frequency Stability
B:ﬁ d (?(gf) Ba(nl\::zi;‘th Arfcn (FMr:g) Modulation RB D?;:frtr:;m Verdict Environment

66 15 20 349000  1745.0 DEJ;&%Z'?(M 100@0  0.0015  PASS NV

66 15 20 349000  1745.0 DE;;&%FS?(M 100@0  -0.0009  PASS LV

66 15 20 349000  1745.0 DEE;E;%FS?(M 100@0 00013  PASS HV

66 15 20 349000  1745.0 DEB%%Z'?(M 100@0  0.0027  PASS -30C

66 15 20 349000  1745.0 DEJQSéOPFS?(M 100@0  -0.0005  PASS -20C

66 15 20 349000  1745.0 DEBS&%FS'IJ(M 100@0  0.0015  PASS -10C

66 15 20 349000  1745.0 ngé%g?(“" 100@0  0.0034  PASS e

66 15 20 349000  1745.0 DE;;&%Z?(M 100@0 00012  PASS 10C

66 15 20 349000  1745.0 ngé%g?('\" 100@0  -0.0013  PASS 20C

66 15 20 349000  1745.0 ngé%Fs'?(M 100@0  -0.0009  PASS 30

66 15 20 349000  1745.0 DEJéSéCF’,FS'IJ(M 100@0  -0.0003  PASS 40C

66 15 20 349000  1745.0 Dgﬁésé%gf('\" 100@0  0.0024  PASS 50°C
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Peak to Average Ratio

B (|S<(|-:|§) Ba("“ﬁzl"zi;“h Arfen (',;I';‘z‘) Modulation RB R(‘;‘;“)“ 'Zg’gi)t Verdict
66 15 20 aago00 17450  PEESOEOM - 400@0 3.87 13 PASS
66 15 20 349000 17450 ~ PEISOFOM 1@0 3.69 13 PASS
66 15 20 349000  1745.0 DFTéSF;gE DM 400@o0 442 13 PASS
66 15 20 349000  1745.0 DFTéSF;gE DM 1@0 3.97 13 PASS
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Occupied Bandwidth

E W wm g weee O R
66 15 5 349000 1745.0 C%‘S'S:EM 25@0 4.4698 5123
66 15 5 349000 a0 RN 25@0 4.4804 5.087
66 15 5 349000 1745.0 C&' %’ZRAM 25@0 4.4799 5.029
66 15 5 349000 1745.0 %’éOQF o 25@0 4475 5.075
66 15 10 349000 17450 CROEM s2@0 9.2753 10.04
66 15 10 349000 1745.0 C%%'RIM 52@0 9.2919 9.965
66 15 10 349000 maso LA s2@0 9.2974 10.07
66 15 10 349000 1745.0 3';05 oW 52@0 9.2842 10.02
66 15 15 349000 1745.0 C%SgEM 79@0 14.116 14.94
66 15 15 349000 1745.0 C%%RIM 79@0 14.103 14.93
66 15 15 349000 mas0 %'ZE,:AM 79@0 14.108 14.85
66 15 15 349000 17450 SEOFOM 790 14.102 14.95
66 15 20 349000 1745.0 C%ggEM 106@0 18.954 19.77
66 15 20 349000 17450 SO 108@o 18.883 19.85
66 15 20 349000 1745.0 C;' %’;RAM 106@0 18.892 19.8
66 15 20 349000 1745.0 ngéoQF o 106@0 18.949 19.78
66 15 25 349000 17450 CROEM 1330 23.788 24.79
66 15 25 349000 a0 RN 133@0 23.774 24.99
66 15 25 349000 17450 COOM 133@0 23.792 24.94
66 15 25 349000 1745.0 c;n;éog o 133@0 23.714 24.72
66 15 30 349000 17450 ROFPM 160@0 28.511 20.71
66 15 30 349000 1745.0 C%%'ZRAM 160@0 28.588 30.03
66 15 30 349000 1mas0 XM 160@0 28.546 29.55
66 15 30 349000 1745.0 %zéog E&" 160@0 28.542 29.56
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B2_N66(5M)_CP- B2_N66(5M)_CP-OFDM_16
OFDM_QPSK_Outer Full Mid_CH QAM_Outer Full_Mid_CH
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Ref Ll Offset 31.30 dB
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> Aign o Feq Ref:fnt (5]
1 Graph Ref Lvi Offset 31.30 dB.
Scale/Div 10.0 dB Ref Value 30.00 dBm

Center 1.745000 GHz #Video BW 150.00 kHz" Span 10 MHz
‘Sweep 4.80 ms (1001 pts)

#Video BW 150,00 kHz'
Sweep 4.80 ms (1001 pts) #Res BW 51.000 kHz
2 Metrics:
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#Res BW 51.000 kHz
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B2_N66(10M)_CP- B2_N66(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer Full_Mid_CH

InpWZ- 500" At 20 @8 Catlr Fieq 1745000000 GFiz
on AvglHO. 100/100
Radio Sid None:
Ref Lyl Offset 31.30 dB.
Ref Value 30.00 d8

InpZ 500 AN 2048, Tn FreeRin | Conler Freq 1745000000 Gz
CCon Gate: Of AvglHold 100100
#FGan Low  RodoStd

"
FroqRetInt(S)

0o
FreqRef Int (S}

Ref Ll Offset 31.30 dB
Ref Value 30.00 dBm

#Video BW 300.00 kHz* Span 20 MHz
Sweep 253 ms (1001 pts)

Center 174500 GHz

(Center 1.74500 GHz #Video BW 300.00 kHz'
#Res BW 100.00 khz
2Metric
Occupled Bandwidih Ocaupled Bandwidth
92753 MHz Total Power 9.2919 Mz Total Power 280dBm
Transmit Freq Ermor 20,181 kHz % of OBW Power 0 Transmit Freq Error % of OBW Power
10.04 MHz xd8 X dB Bandwidth xdB

XdB Bandwidih
Nov27, 2024

S9c0d 7 13933AM | 5=

Nov 27, 2024

90l ', 1:3922AM

B2_N66(10M)_CP-OFDM_64 B2_N66(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Atioh 2005, g/ FroaRun Canier Freq 1 745000000 Gz
Gale OF Avgltiod 1001100

Ocoupedet !
KEYSIGHT input R Inpul Z 507 Al 2048 TG FreaRun  CanterFreq 1745000000 Gz KEYSIGHT lnout BF Inpu(Z 50
Coupd Cor CCon Gate. OF AvglHold 1001100 ling DC Corr CCotr
HF Gaint Low ‘Radio Std None of FregRef. Int (S) #F Gain' Low. Radio Std None
Ref Ll Offset 31.30 dB
Ref Value 30,00 dBm

> ign of Freq Ret Int (5]

i) Ref Ll Offset 31.30 dB
ScalelDiv 10048 Ref Value 30.00 dBm

Center 1.74500 GHz #ideo BW 300,00 kHz' Span 20 MHz
Sweep 2,53 ms (1001 pts) #Res BW 100.00 kHz ‘Sweep 253 ms (1001 pts)

(Center 1.74500 GHz #ideo BW 300,00 kHz'
 Res BW 100,00 kHz
2 Metrics 2 Metrics:
Oceipled Bandidh
9.2842 MH; Total Power

Ocaipied Bandwidih
2974 MHz Total Power 27.5dBm
% of OBW Power Transmit Freq Error
8 X 0B Bandwidh

6 kHz
X

Transmit Freq Ermor E z
xdB Bandwidth 07 MHz

V27, 2024

N
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B2_N66(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Gorler Freq. 1745000000 Gz
AvglHold 100100
Rado Sid

B2_N66(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Catlr Fieq 1745000000 GFiz
AvglHO. 100/100
Radio Sid None:

Atien 308 InpZ 500 An 208 g Free R
CCarr Gale OF
Freq RelInt(5) #F Gain Low.

InpiZ50 6
Ref Lyl Offset 31.30 dB.
B

Ref Value 30.00 d

0o
FreqRef Int (S}

Ref Ll Offset 31.30 dB
Ref Value 30.00 dBm

Span 30 MHz

#Video BW 470.00 kHz*
Sweep 1.67 ms (1001 pts)

#Video BW 470.00 kHz'

(Center 1.74500 GHz

#Res BW 150.00 khz
282dBm

2Metric
Occupled Bandwidih Ocaupled Bandwidth
14,116 MHz Total Power 14.103 MHz Total Power
% of OBW Power Transmit Freq Error £009KHZ % of OBW Power
xd8 X dB Bandwidth 14.93 MHz xdB

Transmit Freq Error

KHz
XdB Bandwidih 1494 MHz

Nov 27, 2024
114035AM | &

Hcd?

Nov 27, 2024
14024 AM

acm?

B2 N66(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

CanterFreq'1 745000000 GHz
Avgltiod 1001100
Redo Std None

B2 N66(15M) CP-OFDM_64
QAM_Outer_Full_Mid_CH

Cerfer Froq 1745000000 GHz

Ation 2045, Tiig/Frva Run
Gale OF

Occupedsw = "
KEYSIGHT oot &% Inpu(Z 50

g OC Corr CCotr
" FregRef. Int (S) #F Gain' Low.

Afioy 3068

AvglHod: 100/100

KEYSIGHT lnput RF Inpul 759 i Fiéa Rin
Coup Comceon Gale. OF

> g of Freq Rt (5] HIF Gain Low

1Graph. Ref Lvl Offset 31.30 dB
Ref Value 30.00 dBm

Scale/Div 10.0 dB.

#Video BW 470.00 kHz'

(Center 1.74500 GHz
#Res BW 150.00 kHz

2Melrc

Ocaipied Bandwidih
14.108 MHz

Transmit Freq Error -1.566 kHz

XdB Bandwidth 1485 MHz

Nov 27,2024
1:40:46 AM

acA?

Radio Std None

Sweep 1.67 ms (1001 pts)

Total Power
9% of OBW Power
X8

Ref Lyl Offset 31.30 dB.
Ref Value 30.00 df

Center 1.74500 GHz #Video BW 470,00 kHz"
#Res BW 150.00 kHz
2 Metrics:
Oceipled Bandidh
141 Total Power
2,046 kHz

Transmit Freq Error
1495 Mz

X dB Bandwidth

Page Number

Span 30 MHz
‘Sweep 1,67 ms (1001 pts)
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Report No. : FG402403M

seanron Las. FCC RF Test Report

B2_N66(20M)_CP- B2_N66(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer Full_Mid_CH

InpWZ- 500" At 20 @8 Catlr Fieq 1745000000 GFiz
on AvglHO. 100/100
Radio Sid None:
Ref Lyl Offset 31.30 dB.
Ref Value 30.00 d8

InpZ 500 AN 2048, Tn FreeRin | Conler Freq 1745000000 Gz
CCon Gate: Of AvglHold 100100
#FGan Low  RodoStd

"
FroqRetInt(S)

0o
FreqRef Int (S}

Ref Ll Offset 31.30 dB
Ref Value 30.00 dBm

#Video BW 620.00 kHz' Center 174500 GHz #Video BW 620,00 kHz" Span 40 MHz|
£Res BW 20000 kHz Sweep 1.27 ms (1001 pts))

(Center 1.74500 GHz
#Res BW 200.00 khz
2Metric
Occupled Bandwidth
18.883 MHz Total Power 283dBm
% of OBW Power
xdB

Ocipied Bandwidth
18.954 MHz Total Power
Transmit Freq Error 11670 kHz % of OBW Power ® Transmit Freq Erior Kz
19.77 MHz 08 XdB Bandwidth 1985 MHz
Nov 27, 2024

XdB Bandwidth
S9c0d ? TALIBAM | 5=

Nov 27, 2024

RIGH b

B2_N66(20M)_CP-OFDM_64 B2_N66(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Atioh 2005, g/ FroaRun Canier Freq 1 745000000 Gz
Gale OF Avgltiod 1001100

Ocoupedet !
KEYSIGHT input R Inpul Z 507 Al 2048 TG FreaRun  CanterFreq 1745000000 Gz KEYSIGHT lnout BF Inpu(Z 50
Coupd Cor CCon Gate. OF AvglHold 1001100 ling DC Corr CCotr
HF Gaint Low ‘Radio Std None of FregRef. Int (S) #F Gain' Low. Radio Std None
Ref Ll Offset 31.30 dB
Ref Value 30,00 dBm

> ign Of Fioq et ot (5]
i) Ref Ll Offset 31.30 dB
ScalelDiv 10048 Ref Value 30.00 dBm
it
Center 1.74500 GHz #Video BW 620,00 kHz" Span 40 MHz
‘Sweep 1.27 ms (1001 pts)

#Video BW 620.00 kHz'
Sweep 1.27 ms (1001 pts) #Res BW 200.00 kHz
2Melrics

(Center 1.74500 GHz
#Res BW 200.00 kHz

2Melrc

Oceipled Bandih
18.949 MHz Total Power

Transmit Freq Error 1450 kHz
XdB Bandwidth 10.78 MHz

Ocaipied Bandwidih
18,892 MHz Total Power
( % of OBW Power
8

Transmit Freq Ermor
xdB Bandwidth xd

Nov 27,2024

a2
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seanron Las. FCC RF Test Report

Report No. : FG402403M

B2_N66(25M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

(Center 1.74500 GHz
#Res BW 300.00 khz

2Metric

Catlr Fieq 1745000000 GFiz
AvglHO. 100/100
Radio Sid None:

InpulZ 506" Alten 30 a8

0o
FreqRef Int (S}

Ref Ll Offset 31.30 dB
Ref Value 30.00 dBm

#Video BW 910.00 kHz'

B2_N66(25M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Gorler Freq. 1745000000 Gz
AvglHold 100100
Rado Sid

InpuZ 500 Ao 2048, g Free Ri
ot Gato Of
FreqRet Int () #F Gan Low

Ref Ll Offset 31.30 dB.
Ref Value 30.00 d8m

Span 50 MHz

#Video BW 910.00 kHz'
00ms (1001 pts)

Occupled Bandwidth
23774 MHz Total Power 282dBm

Total Power
Transmit Freq Error 13 kHz % of OBW Power
X dB Bandwidth 2499 MHz xdB

Ocipied Bandwidth

2
Transmit Freq Error % of OBW Power
xd8

XdB Bandwidih
Nov27, 2024

14238 AM | 5=

Hcd?

Nov 27, 2024
14227 AM

acm?

B2 N66(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

CanterFreq'1 745000000 GHz
Avgltiod 1001100
Redo Std None

B2 N66(25M) CP-OFDM_64
QAM_Outer_Full_Mid_CH

Cerfer Froq 1745000000 GHz
AvglHod: 100/100
Radio Std None

Ation 2045, Tiig/Frva Run
Gale OF

Ocoupedet !
Ay 2068 Tig FreaRin KEYSIGHT oot &% Inpu(Z 50
Gae g DC Corr CCotr
o FregRef. Int (S) #F Gain' Low.

Ref Ll Offset 31.30 dB
Ref Value 30,00 d

KEYSIGHT fput &% Inpul Z- 507
ouys CarrCCon e
HF Gaint Low

> Aign o Feq Ref:fnt (5]
1 Graph Ref Lvi Offset 31.30 dB.
Scale/Div 10.0 dB Ref Value 30.00 dBm

Span 50 MHz

#Video BW 910.00 kHz"
‘Sweep 1,00 ms (1001 pts)

Center 1.74500 GHz
#Res BW 300.00 kHz

2Melrics

(Center 1.74500 GHz #ideo BW 910,00 kHz' Span 50 MHz
 #Res BW 300,00 kHz Sweep 1.00 ms (1001 pts)

2Melrc

Oceipled Bandidh
Total Power 23714 MHz Total Power
% of OBW Power Transmit Freq Error 10.035 kHz

8 X 0B Bandwidh z

X

Ocaipied Bandwidih
3.792 MHz

Transmit Freq Ermor
xdB Bandwidth

Nov 27,2024
14249 AM

acA?
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Report No. : FG402403M

seanron Las. FCC RF Test Report

B2_N66(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Gorler Freq. 1745000000 Gz
AvglHold 100100
Rado Sid

B2_N66(30M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Catlr Fieq 1745000000 GFiz
AvglHO. 100/100
Radio Sid None:

Won 2008, T Free Rin
Gale OF

Inpu( 7500
ot
FreqRet Int () #F Gan Low

Atien 308
Ref Ll Offset 31.30 dB.

InpiZ50 6
Ref Value 30.00 d8m

CorrCCon
FreqRef Int (S}

Ref Ll Offset 31.30 dB
Ref Value 30.00 dBm

#Video BW 910.00 kHz' Span 60 MHz
Sweep 1.00ms (1001 pts)

Center 1.74500 GHz

#Video BW 910.00 kHz'

(Center 1.74500 GHz
#Res BW 300.00 khz

2Metric

Occupled Bandwidth

Total Power 282dBm

% of OBW Power
xdB

Ocipied Bandwidth
28511 Mz Total Power
Transmit Freq Error 14740 kHz % of OBW Power Transnit Freq Erior
2071 MHz xd8 XdB Bandwidth

XdB Bandwidih

Nov 27, 2024
114340AM | >

Hcd?

Nov 27, 2024
14328 AM

acm?

B2 _N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

CanterFreq'1 745000000 GHz
Avgltiod 1001100
Redo Std None

B2 N66(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Cerfer Froq 1745000000 GHz
AvglHod: 100/100
Radio Std None

Ation 2045, Tiig/Frva Run
Gale OF

OccupledBw '
Al 2068 KEYSIGHT lnout BF Inpu(Z 50
g DC Corr CCotr
on Freq Ref. Int (S) #F Gain' Low.
Ref Ll Offset 31.30 dB

Trig Freé Rin
Gal
Ref Value 30.00 d8m

KEYSIGHT fput &% Inpul Z- 507
ouys CarrCCon e
HF Gaint Low

> Aign o Feq Ref:fnt (5]
1 Graph Ref Lvi Offset 31.30 dB.
Scale/Div 10.0 dB Ref Value 30.00 dBm

PRI

Center 1.74500 GHz #ideo BW 910,00 kHz' Span 60 MHz
#Res BW 300.00 kHz ‘Sweep 1.00 ms (1001 pts)

Sweep 1.00 ms (1001 pts)|
2Metrics

#Video BW 910.00 kHz'

(Center 1.74500 GHz
#Res BW 300.00 kHz

2Melrc

Total Power

Total Power
23750 kHz 9% of OBW Power “Transmit Freq Efror
9.5 MHz X8 X dB Bandwidth

Ocaipied Bandwidih
8,546 MHz

Transmit Freq Ermor
xdB Bandwidth

Nov 27,2024
14351 AM

acA?
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seanron Las. FCC RF Test Report Report No. : FG402403M
Conducted Spurious Emissions
NR SCS Bandwidth Freq . .
Band (kHz) (MHz2) Arfcn (MHz) Modulation RB Result Verdict
DFT-s-OFDM
66 15 5 342500 1712.5 BPSK 1@0 see graph -
66 15 5 342500 17125 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
66 15 5 342500 1712.5 o 1@0 see graph
66 15 5 342500 17125 ~ DFT-SOFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
66 15 5 349000 1745.0 8 1@0 see graph
66 15 5 349000 17450 ~ DFT-SOFDM 1@0 seegraph  PASS
BPSK
DFT-s-OFDM
66 15 5 349000 1745.0 QPSK 1@0 see graph -
66 15 5 349000 17450 ~ DFT-SOFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
66 15 5 355500 17775 o 1@0 see graph
66 15 5 355500 17775 ~ DFT-SOFDM 1@0 seegraph  PASS
BPSK
DFT-s-OFDM
66 15 5 355500 17775 o 1@0 see graph
66 15 5 355500 17775  DFT-SOFDM 1@0 seegraph  PASS
QPSK
66 15 20 344000 17200  DFT-SOFDM 1@0 see graph
BPSK
66 15 20 344000 17200 ~ DFSOFOM 1@0 seegraph  PASS
DFT-s-OFDM
66 15 20 344000 17200 s 1@0 see graph
66 15 20 344000 17200  DFT-S-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
66 15 20 349000 1745.0 ) 1@0 see graph
66 15 20 349000 17450  PFISOFDM 1@0 seegraph  PASS
DFT-s-OFDM
66 15 20 349000 1745.0 e 1@0 see graph
66 15 20 349000 17450 ~ DFT-SOFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
66 15 20 354000 1770.0 o 1@0 see graph
66 15 20 354000 17700 PFSOFEM 1@0 seegraph  PASS
Sporton International Inc. (Kunshan) Page Number : A2-13 of 26
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seanron Las. FCC RF Test Report Report No. : FG402403M
DFT-s-OF DM
66 15 20 354000 1770.0 e 1@0 see graph
66 15 20 354000 17700 ~ DFT-sOFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
66 15 30 345000 1725.0 BPSK 1@0 see graph ===
66 15 30 345000 1725.0 DFT;;'S?E DM 1@0 seegraph  PASS
DFT-s-OF DM
66 15 30 345000 1725.0 ey 1@0 see graph
66 15 30 345000 17250 ~ DFT-S-OFDM 1@0 seegraph  PASS
QPsK
DFT-s-OF DM
66 15 30 349000 1745.0 ook 1@0 see graph
66 15 30 349000 1745.0 DFTE;T;S?}E DM 1@0 seegraph  PASS
DFT-s-OFDM
66 15 30 349000 1745.0 o 1@0 see graph
66 15 30 349000 17450 ~ DFT-S-OFDM 1@0 seegraph  PASS
QPSK
66 15 30 353000 1765.0 ~ DFT-SOFDM 1@0 see graph
BPSK
66 15 30 353000 17650 Or S OFOM 1@0 seegraph  PASS
DFT-s-OF DM
66 15 30 353000 1765.0 el 1@0 see graph
66 15 30 353000 17650 ~ DFT-SOFDM 1@0 seegraph  PASS
QPSK
Sporton International Inc. (Kunshan) Page Number : A2-14 of 26
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Ena FCC RF Test Report Report No. : FG402403M

B2_N66(5M)_DFT-s- B2_N66(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge_1RB_Left_Low_CH

B2_N66(5M)_DFT-s- B2_N66(5M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left Mid CH OFDM_QPSK_Edge_1RB_Left_ Mid_CH

——————
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seonron Las. FCC RF Test Report Report No. : FG402403M

B2_N66(5M)_DFT-s- B2_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge_1RB_Left High CH

B2_N66(20M)_DFT-s- B2_N66(20M)_DFT-s-
OFDM BPSK _Edge_1RB_Left_Low_CH OFDM QPSK _Edge_1RB_Left_Low_CH

_///MM l I i |
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seonron Las. FCC RF Test Report Report No. : FG402403M

B2_N66(20M)_DFT-s- B2_N66(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid_ CH OFDM_QPSK_Edge_1RB_Left_ Mid_CH

//W l e e e e e e e
B2_N66(20M)_DFT-s- B2_N66(20M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge_1RB_Left_High CH

__,///W 11 e |
[Pl
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seonron Las. FCC RF Test Report Report No. : FG402403M

B2_N66(30M)_DFT-s- B2_N66(30M)_DFT-s-
OFDM BPSK _Edge_1RB_Left_Low_CH OFDM QPSK _Edge_1RB_Left_Low_CH

{ ,__/M//A/\/N—'Ww" e P e A e e

B2_N66(30M)_DFT-s- B2_N66(30M)_DFT-s-
OFDM BPSK _Edge_1RB_Left_Mid_CH OFDM QPSK _Edge_1RB_Left_Mid_CH

} _///W | I P i |
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seanron Las. FCC RF Test Report Report No. : FG402403M

B2_N66(30M)_DFT-s- B2_N66(30M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge_1RB_Left High CH

R i |
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seanron Las. FCC RF Test Report Report No. : FG402403M

Conducted Band Edge

B':': ’ (f'(ﬁf) Ba(“hmzi;"h Arfcn (';n’ﬁg) Modulation RB Result Verdict
66 15 5 342500 17125 PFISOFDM 1@0 seegraph  PASS
66 15 5 342500 17125 PP oM 1@0 seegraph  PASS
66 15 5 342500 17125 PFSOFDM 25@0  seegraph  Pass
66 15 5 342500 17125 DPTSOFPM 25@0  seegraph PSS
66 15 5 355500 17775 PFISOFDM 1@24  seegraph  PASS
66 15 5 355500 17775 DFTSOFDM 1@24  seegraph  PASS
66 15 5 355500 1775 PFESOFDM 25@0  seegraph  PAss
66 15 5 355500 17775 PPSOFPM 25@0  seegraph PSS
66 15 20 344000 17200 ~ DFTSOFDM 1@0 seegraph  PASS
66 15 20 344000 17200 PP OFOM 1@0 seegraph  PASS
66 15 20 344000 17200 PFTSOFDM - 4o0@o  seegraph  PasS
66 15 20 344000 17200 PFISOFPM q00@0  seegraph  Pass
66 15 20 354000 17700 PFISOFPM 4@105  seegraph  PAsS
66 15 20 354000 700 PPISOFPM 4@105  seegraph  Pass
66 15 20 354000 17700 PFISOFPM 100@0  seegraph  PAsS
66 15 20 354000 7700 PPISOFPM q00@0  seegraph  Pass
66 15 30 345000 17250~ DFSOFOM 1@0 seegraph  PASS
66 15 30 345000 1725.0 DFT;F;SE DM 1@0 seegraph  PASS
66 15 30 345000 17250  DFISOFPM o 160@0  seegraph  PASS
66 15 30 345000 17250 PFISOFPM 460@0  seegraph  PAsS
66 15 30 353000 17650  DTSOFPM @159 seegraph  PASS
66 15 30 353000 17650 PP SOFPM 1@159  seegraph  PASS
66 15 30 353000 17650 DT SOFPM 160@0  seegraph  PASS
66 15 30 353000 1765.0 DFT(;;SEDM 160@0  seegraph  PASS
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Report No. : FG402403M

seanron Las. FCC RF Test Report
B2_N66(5M) DFT-s-

B2_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Aiev 3008 Trg/FreaRun  Center Freq 22005000000 Gtz
Gale OF AvgiHod: 1001100
IFGan Low  Radio Sid None.
RefLvl Offset 31.30 d8.
Ref Value 30.00 dBm

Gonle Freq 22 005000000 Gz
AvgHold 1001100
Rado Std Nene

iy Free Rin
e Off
F Gain Low

Inpu(Z 500 An 2008,

KEYSIGHT inet RE

Inpul Z 50
con CorCCan
Frog et In(5)

KEYSIGHT Input R
"
Freq Ref ot (S)

Ref Lvl Offset 3130 dB
Ref Value 30.00 dBm

Scale/Div 10.0 4B

4R Range Table
Measure Trace
Trace Type
Amplitude

Measure Trace.
Trace Type c e Trace Averag
Spur_Range _StartFreq  StopFieq Anpitiide ALinit Spur_Range StatFreq _SopFieq ALimit
]
Bl Bm
2,1868m

B2_N66(5M)_DFT-s- B2_N66(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

N+
W Z 500 Aten 20a8  Tig FreeRun  CenterFreq 22 005000000 GHz
Corr CCor Gale. Off AvglHokd: 100/100
Freq Ret: Int (S) IF Gan: Low Radio Std None

N+
InpiZ 500 Allen 2008 Tiig FreaRun Canier Freq 22005000000 GHz
Gata Off AvglHold 100100
1F Gain: Low Radio Std. None

KEYSIGHT fnput 87
ping DC 0
n FreqRef: fnt S)

Ref Lyl Offset 31.30 dB.
Ref Value 30.00 d8m

Ref Lvl Offset 31.30 d8
Ref Value 30.00 dBm

4Al Renge Tablo
Measure Trace
Trace Type

Trace Average (/

Start 1.700 GHz
Measure Trace:

4t Rango T
| T
Trace Type Trace Average (Acte)

Hz
17200 GHz

Nov 27,2024

9 M ? e
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Report No. : FG402403M

seanron Las. FCC RF Test Report
B2_N66(5M) DFT-s-

B2_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High_CH

Gonle Freq 22 005000000 Gz
AvgHold 1001100

iy Free Rin
e
Rodio Std None

Aiev 3008 Trg/FreaRun  Center Freq 22005000000 Gtz Inpu(Z 500 An 2008,
Gale OF AvgiHold: 1001100 CorrCCarr
IFGan Low  Radio Sid None. Froq Ret.Int(S) IF Gan Low
RefLvl Offset 31.30 d8.
Ref Value 30.00 d8m

Inpul Z 50
Corr

KEYSIGHT Input R
Freq Ref ot (S)

Ref Lvl Offset 3130 dB
Ref Value 30.00 dBm

Scale/Div 10.0 4B

Measure Trace
Trace Type
Amplitude

Trace Averag
Aimit

Measure Trace.
Trace Type ot e
Spur_Range StartFreq  StopFieq Anpitiide Range _StartFreq _SiopFreq
5100 kHz 176000 ] 0kHz 1.780000000 GHz
000 MHz 178103000 Hz 1.781000000 €

B2_N66(5M)_DFT-s- B2_N66(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

N+
W Z 500 Aten 20a8  Tig FreeRun  CenterFreq 22 005000000 GHz
Corr CCor Gale. Off AvglHokd: 100/100
Freq Ret: Int (S) IF Gan: Low Radio Std None

N+

KEYSIGHT Input &7 InpuZ 500 Allon 208 Trg FieRun  Center Freq 22 005000000 Gz
ypling Corr CCotr Gata Off AvglHold 100100

o FregRef. Int (S) 1F Gain: Low Radio Std. None

Ref Lyl Offset 31.30 dB.
Ref Value 30.00 d8m

Ref Lvl Offset 31.30 d8
Ref Value 30.00 dBm

Measure Trace

Trace Average (/

Start 1.770 GHz
4Rl Rang Table
Measire Trace T
Trace Average (Active) Trace Type
Ampitude ALiit
Bm 2574 B
[
151048

| 4 All Range Table:
Trace Type

Nov 27, 2024

9 M ? Sisen
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Report No. : FG402403M

seanron Las. FCC RF Test Report
B2_N66(20M)_DFT-s-

B2_N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Aiev 3008 Trg/FreaRun  Center Freq 22005000000 Gtz
Gale OF AvgiHod: 1001100
IFGan Low  Radio Sid None.
RefLvl Offset 31.30 d8.
Ref Value 30.00 dBm

Gonle Freq 22 005000000 Gz
AvgHold 1001100

iy Free Rin
e
Rodio Std None

Inpu(Z 500 An 2008,

KEYSIGHT inet RE

Input Z:50 0
Car CorrCCarr
Froq Ret.Int(S) IF Gan Low

KEYSIGHT Input R
"
Freq Ref ot (S)

Ref Lvl Offset 3130 dB
Ref Value 30.00 dBm

Scale/Div 10.0 4B

4R Range Table
Measure Trace
Trace Type
Ampitude

Trace Averag
Aimit

Measure Trace.
Trace Type ¢ e
Spur_Range _StartFreq  StopFieq Anpitiide ALinit Spur_Range StatFreq _SopFieq
]
17100 GHz 2000 kHz 3 -15.16 dBm
2 1000kHz 1710533383GHz 20,12 0Bm

172

B2_N66(20M)_DFT-s- B2_N66(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

N+
W Z 500 Aten 20a8  Tig FreeRun  CenterFreq 22 005000000 GHz
Corr CCor Gale. Off AvglHokd: 100/100
Freq Ret: Int (S) IF Gan: Low Radio Std None

N+

KEYSIGHT Input &7 InpuZ 500 Allon 208 Trg FieRun  Center Freq 22 005000000 Gz
ypling Corr CCotr Gata Off AvglHold 100100

o FregRef. Int (S) 1F Gain: Low Radio Std. None

Ref Lyl Offset 31.30 dB.
Ref Value 30.00 d8m

Ref Lvl Offset 31.30 d8
Ref Value 30.00 dBm

4Al Renge Tablo
Measure Trace
Trace Type

Trace Average (/

Start 1.700 GHz
Measure Trace:

4t Rango T
| T
Trace Type Trace Average (Acte)

Hz
17200 GHz
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B2_N66(20M)_DFT-s- B2_N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High_CH

Gonle Freq 22 005000000 Gz

KEYSIGHT input RF InpulZ 500 Atien 2008 Trig FreaRun  Center Freq 22005000000 GHz KEYSIGHT Input RE InpulZ 500 Atlen 2008 T Free Run
CorrCCon Gate OF AwglHold 1001100 oo Gale Of AuglHold 100100
IFGan low  RadioSid None J FroqRelInt () IFGan low  RadoSid None

Freq Ref ot (S)
Ref Lvl Offset 3130 dB RefLvl Offset 31.30 d8.
Ref Value 30.00 dBm Ref Value 30.00 d8m

Scale/Div 10.0 4B

4R Range Table
Measure Trace Measure Trace
Trace Type c ¢ Trace Type
Spur_Range StartFreq ‘StopFreq  RBW Frequency  Amplltude Spur_Range StartFreq  StopFreq Ampitude
000 kHz_1.780003333 G
Mz 178

B2_N66(20M)_DFT-s- B2_N66(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

N+

W Z 500 Aten 20a8  Tig FreeRun  CenterFreq 22 005000000 GHz
Corr CConr Gale. Off AvglHokd: 100/100

IF Gan: Low Radio Std None

N+
KEYSIGHT Input RF- InputZ 500 Atten 20 dB Trig’ Free Run. Cenler Freq 22 005000000 GHz
g Gata Off AvglHold 100100

ping OC ConCCon
n FreqRe: () IFGan'low  RedoStd Nore

Ref Lyl Offset 31.30 dB.

Freq Ret ot (S}
Ref Value 30.00 d8m

Ref Lvl Offset 31.30 d8
Ref Value 30.00 dBm

4Al Renge Tablo
Measure Trace
Trace Type

start 1770 GHz
| 4 All Range Table:

| Measure Trace
Trace Average (

Trace Type
Ampitude
e

S

T
‘Trace Average (Active)
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B2_N66(30M)_DFT-s-

B2_N66(30M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Aiev 3008 Trg/FreaRun  Center Freq 22005000000 Gtz
Gale OF AvgiHod: 1001100
IFGan Low  Radio Sid None.
RefLvl Offset 31.30 d8.
Ref Value 30.00 dBm

Gonle Freq 22 005000000 Gz
AvgHold 1001100
Rado Std Nene

iy Free Rin
e Off
F Gain Low

Inpu(Z 500 An 2008,

KEYSIGHT inet RE

Inpul Z 50
con CorCCan
Frog et In(5)

KEYSIGHT Input R
"
Freq Ref ot (S)

Ref Lvl Offset 3130 dB
Ref Value 30.00 dBm

Scale/Div 10.0 4B

4R Range Table
Measure Trace: Measure Trace
Trace Type c ¢ Trace Type Trace Averag
Stop Freq Ampitude Alimit Spur_Range StartFreq  StopFreg  RBW Frequency  Amplitude Alimit
B
00,0 kHz 1.709985000
00.0KHz 1710700000 G

Spur_Range  StartFreq
17100 GHz 300.0 kHz El
20 1 1 GHz 2013 6Bm

KHz

172

Noy 27, 2024

a9cd ? 123007 PM

B2_N66(30M)_DFT-s- B2_N66(30M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

N+
W Z 500 Aten 20a8  Tig FreeRun  CenterFreq 22 005000000 GHz
Corr CCor Gale. Off AvglHokd: 100/100
Freq Ret: Int (S) IF Gan: Low Radio Std None

N+

KEYSIGHT Input &7 InpuZ 500 Allon 208 Trg FieRun  Center Freq 22 005000000 Gz
ypling Corr CCotr Gata Off AvglHold 100100

o FregRef. Int (S) 1F Gain: Low Radio Std. None

Ref Lyl Offset 31.30 dB.
Ref Value 30.00 d8m

Ref Lvl Offset 31.30 d8
Ref Value 30.00 dBm

4Al Renge Tablo
Measure Trace
Trace Type

Start 1.700 GHz
Measure Trace:

4t Rango T
| T
Trace Type Trace Average (Acte)

Ut

Hz
17200 GHz
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B2_N66(30M)_DFT-s- B2_N66(30M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High_CH

Gonle Freq 22 005000000 Gz

KEYSIGHT input RF InpulZ 500 Atien 2008 Trig FreaRun  Center Freq 22005000000 GHz KEYSIGHT Input RE InpulZ 500 Atlen 2008 T Free Run
CorrCGon Gate OF AvglHoid 1001100 oo Gato O AuglHold 100100
IFGan low  RadioSid None J FroqRelInt () IFGan low  RadoSid None

"
Freq Ref ot (S)

Ref Lvl Offset 3130 dB RefLvl Offset 31.30 d8.
Scale/Div 10.0 4B Ref Value 30.00 dBm Ref Value 30.00 d8m

4R Range Table
Measure Trace Measure Trace
Trace Type c ¢ Trace Type
Spur_Range StartFreq ‘StopFreq  RBW Frequency  Ampltude Alimit Spur_Range StartFreq  StopFreq Amplitude
B
00,0 kHz_1.780010000 G
000 MHz 178137500

B2 N66(30M) DFT-s- B2 N66(30M) DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH
E+ |

Wl Z 500
ConCCon Gl O
IFGan'low  RadioStd None

N+
KEYSIGHT Input RF- InputZ 500 Atten 20 dB Trig’ Free Run. Cenler Freq 22 005000000 GHz
g Gata Off AvglHold 100100

ping OC ConCCon
n FreqRe: () IFGan'low  RedoStd Nore

Ref Lyl Offset 31.30 dB.

Freq Ret ot (S}
Ref Value 30.00 d8m

Ref Lvl Offset 31.30 d8
Ref Value 30.00 dBm

Start 1.770 GHz

4Rl Rang Table
Measiie Trace
Trace Type
Ampiitude ALiit
5dim 3347 B

start 1770 GHz
| 4 All Range Table:

| Measure Trace
Trace Average (

T
Trace Type Trace Average (Active)
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Software Version: 23.06.1602

FR1 N70 ANTS

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-3.02dB

NR Band|SCS|BandWidth| Arfen |Freq(MHz) Modulation RB P%“”;‘;‘(‘:éerg) EIRP(dBm) |EIRP(W)
70 15 5 339500| 1697.5 DFT-s-OFDM PI/2 BPSK | 1@1 21.26 18.24 0.0667
70 15 5 339500| 1697.5 DFT-s-OFDM QPSK 1@1 21.46 18.44 0.0698
70 15 5 339500| 1697.5 DFT-s-OFDM 16 QAM 1@1 20.65 17.63 0.0579
70 15 5 340500| 1702.5 DFT-s-OFDM PI/2 BPSK | 1@1 21.32 18.3 0.0676
70 15 5 340500| 1702.5 DFT-s-OFDM QPSK 1@1 21.48 18.46 0.0701
70 15 5 340500| 1702.5 DFT-s-OFDM 16 QAM 1@1 20.7 17.68 0.0586
70 15 5 341500| 1707.5 DFT-s-OFDM PI/2 BPSK | 1@1 21.49 18.47 0.0703
70 15 5 341500| 1707.5 DFT-s-OFDM QPSK 1@1 21.53 18.51 0.0710
70 15 5 341500| 1707.5 DFT-s-OFDM 16 QAM 1@1 20.74 17.72 0.0592
70 15 10 340000 1700 DFT-s-OFDM PI/2 BPSK | 1@1 21.32 18.3 0.0676
70 15 10 340000 1700 DFT-s-OFDM QPSK 1@1 21.38 18.36 0.0685
70 15 10 340000 1700 DFT-s-OFDM 16 QAM 1@1 20.55 17.53 0.0566
70 15 10 340500| 1702.5 DFT-s-OFDM PI/2 BPSK 1@1 21.29 18.27 0.0671
70 15 10 340500| 1702.5 DFT-s-OFDM QPSK 1@1 21.44 18.42 0.0695
70 15 10 340500| 1702.5 DFT-s-OFDM 16 QAM 1@1 20.58 17.56 0.0570
70 15 10 341000 1705 DFT-s-OFDM PI/2 BPSK 1@1 21.33 18.31 0.0678
70 15 10 341000 1705 DFT-s-OFDM QPSK 1@1 21.44 18.42 0.0695
70 15 10 341000 1705 DFT-s-OFDM 16 QAM 1@1 20.65 17.63 0.0579
70 15 15 340500| 1702.5 DFT-s-OFDM PI/2 BPSK (36@18 21.54 18.52 0.0711
70 15 15 340500| 1702.5 DFT-s-OFDM PI/2 BPSK 1@1 21.29 18.27 0.0671
70 15 15 340500| 1702.5 DFT-s-OFDM PI/2 BPSK | 1@77 21.52 18.5 0.0708
70 15 15 340500| 1702.5 DFT-s-OFDM QPSK 36@18 21.52 18.5 0.0708
70 15 15 340500| 1702.5 DFT-s-OFDM QPSK 1@1 21.51 18.49 0.0706
70 15 15 340500| 1702.5 DFT-s-OFDM QPSK 1@77 21.6 18.58 0.0721
70 15 15 340500| 1702.5 DFT-s-OFDM 16 QAM  |36@18 20.64 17.62 0.0578
70 15 15 340500| 1702.5 DFT-s-OFDM 16 QAM 1@1 20.63 17.61 0.0577
70 15 15 340500| 1702.5 DFT-s-OFDM 16 QAM 1@77 20.76 17.74 0.0594
70 15 15 340500| 1702.5 DFT-s-OFDM 64 QAM |36@18 19.16 16.14 0.0411
70 15 15 340500| 1702.5 DFT-s-OFDM 64 QAM 1@1 19.2 16.18 0.0415
70 15 15 340500| 1702.5 DFT-s-OFDM 64 QAM 1@77 19.31 16.29 0.0426
70 15 15 340500| 1702.5 DFT-s-OFDM 256 QAM |36@18 16.99 13.97 0.0249
70 15 15 340500| 1702.5 DFT-s-OFDM 256 QAM 1@1 16.76 13.74 0.0237
70 15 15 340500| 1702.5 DFT-s-OFDM 256 QAM 1@77 16.95 13.93 0.0247
70 15 15 340500| 1702.5 CP-OFDM QPSK 39@19 20.16 17.14 0.0518
70 15 15 340500| 1702.5 CP-OFDM QPSK 1@1 20.14 17.12 0.0515
70 15 15 340500| 1702.5 CP-OFDM QPSK 1@77 20.29 17.27 0.0533
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Frequency Stability
NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

70 15 10 340500 1702.5 OFDM PI/2 50@0 0.0021 PASS NV
BPSK
DFT-s-

70 15 10 340500 1702.5 OFDM PI/2 50@0 -0.0034 PASS Lv
BPSK
DFT-s-

70 15 10 340500 1702.5 OFDM PI/2 50@0 -0.0037 PASS HV
BPSK
DFT-s-

70 15 10 340500 1702.5 OFDM PI/2 50@0 0.0000 PASS -30C
BPSK
DFT-s-

70 15 10 340500 1702.5 OFDM PI/2 50@0 0.0029 PASS -20°C
BPSK
DFT-s-

70 15 10 340500 1702.5 OFDM PI/2 50@0 0.0051 PASS -10C
BPSK
DFT-s-

70 15 10 340500 1702.5 OFDM PI/2 50@0 -0.0004 PASS 0C
BPSK
DFT-s-

70 15 10 340500 1702.5 OFDM PI/2 50@0 0.0016 PASS 10C
BPSK
DFT-s-

70 15 10 340500 1702.5 OFDM PI/2 50@0 -0.0009 PASS 20°C
BPSK
DFT-s-

70 15 10 340500 1702.5 OFDM PI/2 50@0 -0.0027 PASS 30C
BPSK
DFT-s-

70 15 10 340500 1702.5 OFDM PI/2 50@0 -0.0021 PASS 40C
BPSK
DFT-s-

70 15 10 340500 1702.5 OFDM PI/2 50@0 0.0013 PASS 50°C
BPSK
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Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
70 15 10 340500 1702.5 OFDM PI/2 50@0 4.47 13 PASS
BPSK
DFT-s-
70 15 10 340500 1702.5 OFDM PI/2 1@0 3.8 13 PASS
BPSK
DFT-s-
70 15 10 340500 1702.5 OFDM 50@0 5.21 13 PASS
QPSK
DFT-s-
70 15 10 340500 1702.5 OFDM 1@0 5.12 13 PASS
QPSK
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N70(10M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

N+

InpulZ 500 A 308 [Tig FroeRun  CentorFraq 1702500000 Gz
G #FGan Low  Counls: 1.00M1.00Mpt

e Corr CCort
T ™ o FrgRet i) Rado St Nove

Ki
R

1 Metrics v

Average Power

20008,

(00008
Info BW 10.000 MHz
¥
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LG I dbestem ) AN

N70(10M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

InpulZ 500 A 208 g FioeRun  Canter Freq 1702500000 Gz
GCon #IF Gain'Low  Counls. 1,00 W1.00 Mot

Con
Freaq Ref ot (§) i
2Graph

Average Power

0008
Info BW 10.000 MHz

] S 22,2025
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OFDM_QPSK_Edge 1RB_Left Mid_CH

N70(10M)_DFT-s-OFDM_PI_2-
BPSK_Edge_1RB_Left_Mid_CH

N+
Inpulz 500 Allen 20dB Tiig FreeRun  Center Freq 1,702500000 GHz
CCot #F Gain. Low Counts: 1,00 M/1.00 Mpt
Redio Std' None

CCo
FreqRef. fnt )

Average Povier

4

38048
39708
40008

N70(10M)_DFT-s-

N+

InpW(Z 500 Allen 2008 TTrg!FioeRun  Center Freq 1702500000 GHz
CorCCo #4F Gain'Low Counts: 1,00 W/1.00 Mpt

o
Freq Ret Int(S) Rado Std None

4582

51608
51608

52168

oo
W 10.000 MHz
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Occupied Bandwidth

NR SCS Bandwidth Arfcn Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
70 15 5 340500 1702.5 C%‘S'S:EM 25@0 4.4632 5.087
70 15 5 340500 1702.5 C%%'RIM 25@0 4.4877 5135
70 15 5 340500 1702.5 C;' %’;\%M 25@0 44778 5.026
70 15 5 340500 1702.5 %’éog o 25@0 4.4682 5133
70 15 10 340500 1702.5 CF&S;?'V' 52@0 9.2757 9.916
70 15 10 340500 1702.5 CE%'ZE,:AM 52@0 9.2747 10.03
70 15 10 340500 025 %'ZE,:AM 52@0 9.2654 9.934
70 15 10 340500 1702.5 %’éog o 52@0 9.2783 9.93
70 15 15 340500 1702.5 C%Sgg'\" 79@0 14.081 14.75
70 15 15 340500 1702.5 CE%'ZE,:AM 79@0 14.108 14.94
70 15 15 340500 ozs AN 79@0 14.141 15.04
70 15 15 340500 1025 GEOPM 79@0 14.097 14.92
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